
EIA Report-Installation of WWTP Page I 

 

TABLE OF CONTENT 

LIST OF FIGURES.. ....................................................................................................................... V 

LIST OF TABLES……………. ............................................................................................. …….V 

LIST OF ANNEXURE .................................................................................................................... 1 

LIST OF ABBREVIATIONS ......................................................................................................... 2 

CHAPTER 1: INTRODUCTION .................................................................................................. 8 
[...]
Table 5: Proposed Environmental Alternatives 

Environmental Alternatives Parameters 

Anaerobic Aerobic (MBBR) Remarks 

1. Formation of Gases 

During anaerobic process, the 

bulk of organic matter is 

converted to CO2, H2O, CH4, 

H2S. The end-products are 

odorous due to the formation of 

H2S.  

MBBR is an aerobic process 

that produce CO2 and H2O 

but does not create any 

harmful gases like CH4 and 

H2S 

The end-products 

of anaerobic 

process are 

odorous due to 

the formation of 

H2S. 

2. Land Requirement 

These technologies require very 

large area to operate 

The area footprint of MBBR is 

very small.  

More the area, 

more nuisances 

for people and it 

increase the 



              

EIA STUDY OF WWTP                                                    20 

project cost many 

folds. 

3. Start-up Period 

It has larger startup period 

ranging from weeks to months. 

Aerobic technologies require 

less start-up period to operate 

efficiently. 

More startup 

period, the longer 

the run, again a 

nuisance for the 

people. 

4. Reaction Speed 

The reaction speed of the 

anaerobic process is too low. 

Aerobic technologies work faster 

to convert organic matter into cell 

mass. 

The reaction 

rate is 

generally 

higher for 

aerobic 

technologies 

5. Biomass Production 

The biomass solids produced 

are low. 

More sludge is produced in 

aerobic technologies. 

Proper sludge 

handling 

facility is 

installed on 

site.  

6. Removal efficiency 

The removal efficiency of 

anaerobic technologies is less, 

thus inhibiting their use. 

Due to the higher removal 

efficiencies, aerobic processes are 

in use more frequently. 

More 

efficiency can 

make the 

impacts low on 

the 

environment 

 

If the sludge produced is managed properly, and the aeration requirements are met, the 

ASP has far more than environmental benefits as compared to other technologies 

4.3. Economic Alternatives, their Selection and Rejection Criteria 

The technology selected for installation of above stated project is costly as compared to 

the other available treatment technologies but it is most efficient and convenient to use.  

  



              

EIA STUDY OF WWTP                                                    21 

5 CHAPTER 5: DESCRIPTION OF PROJECT 

5.1 General 

This section of the study concentrates on details of the project and its salient features; 

such as; location, site layout, objectives, cost and magnitude of operation and various 

phases, inputs and discharges relevant to different phases of the project (freshwater, 

electricity & materials, etc.) have also been examined as a response to possible 

environmental concerns. 

5.2 Project Objectives  

The overall aim of proposed project is to reduce the pollution load, protect the 

freshwater from contamination and to promote water conservation by reusing/recycling 

wastewater after treatment. After proposed treatment, the water can be reused in 

process, domestic & horticultural activities. Moreover, following objectives will be 

achieved by implementing MBBR design for the treatment of wastewater; 

 To treat wastewater and comply with PEQS 

 To make water able to reuse after treatment 

 To adopt water conservation measures  

 To improve and protect the surrounding environment  

5.3 Location and Site layout of Project 

The location of the said project is M/s Ashraf Sugar Mills Limited at Ashrafabad, 

District Bahawalpur. The coordinates of the site are; Latitude 29°17’39” North and 

Longitude 71°30’21” East. The site layout map of WWTP is attached herewith as 

Annex-V. However, the Google Earth Map showing the project location and its distance 

from nearby sensitive receptors is shown below: 



           

EIA STUDY OF WWTP                                                    22 

 
Figure 2: Distance of Site from nearby residential areas 



      

EIA STUDY OF WWTP                                                    23 

5.4 Land Use On-Site 

The proposed site is open land within the existing facility of M/s Ashraf Sugar Mills 

Limited as shown in Figure 3 attached below: 

 

 
Figure 3: Site Selected for Installation of WWTP



    

EIA STUDY OF WWTP                                                    24 

5.5 Road Access 

The site is approachable via Ashraf Sugar Mill Road and M5 as mentioned in map below: 

 
Figure 4: Road Access



           

EIA STUDY OF WWTP                                                    25 

 

5.6 Vegetation Features  

The topography of the project area is flat and it is barren open land with few herbs & 

shrubs species that will be removed for installation of proposed project. Moreover, 

tree plantation will be done along boundary after completion of construction. Tree will 

be planted in all open spaces and surroundings of project site.  Following is the list of 

the vegetation features recorded in the study area/district:   

 Salt Cedar 

 Kikar 

 Shisham 

 Jujube 

 Jand 

 Bermuda Grass 

 Euphrates Poplar 

Following is the pictorial view of the vegetation present on-site:  

 
Figure 5: Vegetation on Project Site 



           

EIA STUDY OF WWTP    Page 26 

5.7 Cost and Magnitude of Operation 

The cost of the proposed WWTP is PKR 165 Million and the break-down of the cost is 

given below: 

Table 6: Cost Breakdown 

Activities Cost (PKR) 

Civil Works 80 Million 

Imported Machinery  65 Million  

Local Material  20 Million 

Total  165 Million 

The magnitude of operation includes:  

 Detailed site survey, planning and demarcation in the project area 

 Site suitability assessment  

 Civil construction 

 Import of machinery & equipments 

 Mechanical and electrical erection 

 Testing and commissioning  

 Plantation of various ecologically important species on the designated 

green space 

5.8 Schedule of Implementation 

The technology adopted for the installation of WWTP is MBBR it is latest and most 

effective in treating the wastewater. The tentative project implementation schedule is 6 

months.  

5.9 Description of Project 

The said project is the installation of wastewater generated from production of sugar. 

The technology adopted for the treatment is Membrane Biological Bio-Reactors 

(MBBR) because it is most recommended, efficient and economical technology. 

Moreover, this treatment plant is designed to remove organic and inorganic pollutants 

that contribute to TSS, BOD & COD. The treatment capacity of said plant will be 250 

m3/hour. Its description is given below: 



    

EIA STUDY OF WWTP                                                    27 

5.9.1 Process Flow 

The first step in the treatment of effluent is screening, equalization, clarification, 

chlorination etc. The process of treatment is given below:  

 

Table 7: Process Flow Diagram 

5.9.2 Technology 

The following technology is selected based upon following factors: 

a. Designing Parameters 

The said treatment plant is designed for the treatment of wastewater generated from: 

boiler house, process house & mill house at the rate of 250 m3/hour based on following 

parameters:  

Table 8: Designing Parameters and Characteristic of Wastewater Discharge  

Sr# Parameters Units Value Outlet 

Water Flow 

1 Design Flow m3/hour 250 

Characteristics of Wastewater 

1 pH --- 5-8 6-9 

2 BOD mg/l ≤1500 ≤80 

3 COD mg/l ≤3500 ≤150 

4 TSS mg/l ≤500 ≤200 

5 Oil and Grease mg/l ≤30 ≤10 

 

Screening  
Equalization 

Tank 
Vok Turbo 

Float 

Aeration 
Tank 

Dek Float 
Treated 

Water Tank 

Sludge 
Drying Bed 



    

EIA STUDY OF WWTP                                                    28 

5.9.3 Components of Wastewater Treatment Plant 

Following is the treatment scheme of proposed wastewater treatment plant: 

a. Primary Treatment 

The primary treatment will include following treatment: 

 Receiving Sump 

 Equalization tank 

 Primary Vok Turbo Float 

b. Secondary Treatment (Biological Treatment) 

The secondary treatment will be biological and it will consist of following steps: 

 Aeration Tank 

 Secondary Dek Float 

 Treated Water Tank 

 Sludge Drying Bed 

5.9.4 Treatment Scheme  

The treatment scheme will consist of preliminary and aerobic biological treatment: 

a. Preliminary Treatment  

The preliminary treatment will consist of following steps:  

 Receiving of Effluent bar screen chamber. 

 Collection of effluent in Equalization Tank. 

 Air shall be fed by external air blowers. 

 Clarification of water in biological system. 

 Sludge from the bottom of Vok Turbo Float will be collected into the sludge 

drying bed. 

 Transfer of treated effluent to the biological treatment system for further 

treatment. 

b. Aerobic Biological Treatment  

The aerobic biological treatment will consist of following step:  

 Transfer of effluent from Vok Turbo Float to the Aeration Tank based on 

moving bed bio-reactor for biological treatment. 

 Air will be provided by air blowers. 

 Treated water from the MBBR aeration tank and will be sent to Dek Float. 

 Clarification and settling in the Dek Float. 

 The clarified water shall be collected in the Treated water tank. 

 The sludge will be wasted by sludge pump from the bottom of clarifier. 

 Excess Sludge will be collected in sludge drying bed. 



    

EIA STUDY OF WWTP                                                    29 

 Percolated water from Sludge drying bed shall be recycled back to equalization 

tank. 

c. Sludge Handling System  

The sludge handling will be consisting of following:  

 Excess Sludge will be collected in Sludge Drying bed. 

 Sludge will be transferred via. Feed pumps. 

 Percolated from Sludge drying bed shall be recycled back to equalization tank. 

 Dewatered Sludge cake will be disposed by client. 

5.9.4 Civil Structure 

The civil structure will consist of; Equalization tank, aeration tank, treated water tank 

and sludge drying tank:  

Table 9: Specification of Civil Structure 

Sr# Items Specifications 

a. Equalization Tank 

1 Quantity 1 Nos. 

2 MOC RCC 

3 Size 2000 cubic meter 

4 HRT 8 hours 

5 Free Board  0.3 M (300) 

b. Aeration Tank 

1 Quantity 2 Nos. 

2 MOC RCC 

3 Size 875 cubic meter 

4 HRT 3.5 hours each 

5 Free Board  0.3 M (300 MM) 

c. Treated Water Tank 

1 Quantity 1 Nos. 

2 MOC RCC 

3 Capacity 250 cubic meter 

4 Size 2000 cubic meter 

5 HRT 1 hours 

6 Free Board  0.3 M (300 MM) 

d. Sludge Drying Bed 

1 Quantity 5 Nos. 

2 MOC RCC 

3 Size 350 m2 



    

EIA STUDY OF WWTP                                                    30 

All abovementioned sizes are indicative based upon primary data collection and are 

subject to change/modify as per the process requirement during detailed engineering 

design and project implementation.  

5.9.5 List of Electro-Mechanical Items  

Following electro-mechanical items will be installed on-site:  

 Effluent Transfer Pump 

 Vok Turbo Float 

 Air Blowers with motor 

 Dek Float 

 High Pressure Pump 

 Coagulant Dosing Pump & Tank 

 Flocculant Dosing Pum & Tank 

 Caustic Dosing Tank & Pump 

 Vok Media  

 Piping & Valves  

 MCC Panels  

5.10 Supplies  

Following supplies will be utilized for the installation and operation of instant project: 

5.10.1 Manpower (Direct & Indirect) 

During construction phase 15-20 workers will be involved. During the operation phase 

of the project, the total manpower requirement is estimated to be 10 people 

comprising administrative, technical, and non-technical persons. These include 

engineers, chemists, computer operators and environmentalist, etc. All recruited staff 

will be given appropriate training in order to educate them on the specific job tasks to 

be performed; safety procedures and monitoring parameters. 

5.10.2 Emergency Response System 

The system covers the emergency response system in case of inefficient working of 

treatment plant and any mechanical fault. Emergency response team will be 

designated the relevant tasks and trained them how to respond in this situation.    

i. Electricity 

The main source of electricity will be WAPDA and 20 MW owned power-plant.   

ii. Wastewater Management  



    

EIA STUDY OF WWTP                                                    31 

The proposed project is the treatment of the wastewater generated from sugar 

industry. The treatment capacity of proposed WWTP is 250 m3/hour.  

iii. Noise 

Noise may be generated from operation of wastewater treatment plant and to control 

that noise proper mitigation measures will be adopted. Proper lubrication of 

machinery will be done and PPE’s will be provided to workers. Residential areas are 

at safe distance from project site. Moreover, regular monitoring will be conducted to 

comply with PEQS. 

5.11 Restoration and Rehabilitation Plan 

After completion of construction site will be restored and leveling. Leftover 

construction material will be removed from site and it will be reused in other 

construction activities. Renovation/repairing of parts will be done whenever required 

however, at the expiration of the useful life of the project; adequate arrangements will 

be made to remove all movable assets. The materials capable of recycling/reuse will be 

either sold in the market or to be reused for other suitable purposes. 

While dismantling all Government rules and regulations as applicable to such 

activities will be strictly adhered to. Safety measures as desired under the code of 

demolition will be adopted to avoid any harm to humans, property around, or the 

environment in the project area. Generated dust will be minimized by sprinkling 

water on regular basis. After completion; all construction matrix, debris and garbage 

will be removed off immediately from the site within the minimum possible time 

under safe conditions. Any minor spillover of these materials will be cleared 

adequately.  

 

 

 

 

 

 

 

 

 

 



    

EIA STUDY OF WWTP                                                    32 

6 CHAPTER 6: DESCRIPTION OF ENVIRONMENT 

This section describes the baseline conditions, which shows the clear-cut picture of 

existing environmental resources; physical, ecological, and socio-economic 

environment of the Project Area. Information on these aspects has been derived from 

field visits to the project area as well as information obtained through visits to the 

Government departments and other relevant agencies.  

The primary data was collected by surveying the project area and its nearby vicinity. 

The secondary data regarding physical parameters (topography, geology, seismology, 

hydrology and climatology) was obtained by visiting relevant departments and their 

official websites. The biological parameters (flora and fauna) were also studied in the 

project area. The vegetation of project area was studied by preparing a floristic list 

based on visual observation. The species were recorded with reference to their 

historical existence in the project area.  

Information on wildlife fauna species (mammals, amphibians, reptiles, birds, etc.) in 

the assessment area was compiled based on opportunistic observation, gathering the 

existing information and consultation with local experts, community members and 

government departments. The socio-economic aspects were studied and analyzed by 

conducting detailed socio-economic surveys. 

6.1. Baseline Physical Environment 

In this section, physical resources such as; topography, soil, climate, surface as well as 

ground water resources and its quality, ambient air quality and geology of not only 

the project site but also the city as a whole to assess whether the project under 

assessment can or does have any impacts on any of these parameters. The description 

of physical environment of the project site is present in the following sub sections. 

6.1.1. Topography &Geology 

Bahawalpur stands in the rolling flat plains of Southeast Punjab, between longitude 